
1 

 

 

 

Potable Water Supply Design Project 

 

Optioneering Report 

 
Submission: 17

th
 October 2008 

 

 

 

 

 
Group 6 

 
Kathryn Jamieson  0563247 

Alistair Marshall   0453136 

Kevin McMullan  0569398 

Alastair Sutherland 0562437 

Farlane Whitty  0561875 

Hannah Wilson  0570102 

 

 

 

 

EXECUTIVE SUMMARY 
 

The group has been called upon by Scottish Infrastructure Solutions PLC to provide a design 

solution for a water treatment facility in North Kilbride. Raw water is to be taken from the 

available Buzzardland Reservoir and sanitised so as to meet applicable Scottish water quality 

standards. It is to be delivered to an approximate population of 40000 in nearby developments, 
[...]
5.3 Road Construction Works ............................................................................................................ 10 

 

6. Environmental Impact Assessment .................................................................................................... 11 

 

7. Costing breakdown ............................................................................................................................. 12 

7.1 Tank Cost ..................................................................................................................................... 12 

7.2 Road.............................................................................................................................................. 12 

7.3 Land .............................................................................................................................................. 12 

7.4 Costs Summary ............................................................................................................................. 13 

 

8. Conclusions & Recomendations ......................................................................................................... 13 

 

Appendices 

Appendix 1: Water Supply Information ................................................................................................. 14 

Appendix 2: Supply/Demand ................................................................................................................. 18 

Appendix 3: Treatment Processes .......................................................................................................... 19 

Appendix 4: Ground Survey ................................................................................................................... 24 

Appendix 5: Site Layouts For Each Option ............................................................................................ 25 

Appendix 6: Calculations For Area Of Site ............................................................................................ 28 

Appendix 7: Pipeline Routes .................................................................................................................. 29 

Appendix 8: Service Reservoir ............................................................................................................... 30 

Appendix 9: Sludge Disposal Calculations ............................................................................................ 32 

Appendix 10: Water Mains Sizing ......................................................................................................... 34 

Appendix 11: Detailed Costing Calculations ......................................................................................... 36 

Appendix 12: Risk Assement ................................................................................................................. 37 

 

References .............................................................................................................................................. 41 

 



3 

 

1. INTRODUCTION  

The group has been given the task of designing a new water treatment works to replace the current 

supply to North Kilbride. Furthermore, the treatment works are to be designed to supply a new 

development to North Kilbride, Buzzardland village and some light industry. The following report 

explores the possible options for treatment processes and delivery. The final proposal is intended to 

deliver purified water the quality of which is in accordance with the relevant Scottish water quality 

legislation
1
. A preliminary costing will be devised. 

 

2. HYDROLOGY REPORT  

2.1 Raw Water Supply  

 

The water input into the new water supply system is from the Buzzardland reservoir. An intake will be 

constructed in the form of a 3 valve system at different levels, located immediately east of the dam 

structure and this will take water from the reservoir. Water availability calculations are based on flow 

data taken from the gauging station on the Leadwash River situated 6km downstream of the reservoir.  

 

2.1.1 Assumptions 

 

• The difference in the flow of the river at the gauging station and out the reservoir due to rain 

fall, run-off and suchlike is negligible. Therefore flow data from the gauging station is used 

for flow calculation at the reservoir. 

 

• The total outflow of the reservoir at any point is constant and any water taken into the 

treatment plant will equal the resultant drop in flow in the Leadwash River. The reservoir 

outflow to the treatment plant is equal to the total demand flow = 0.110m
3
/s, the calculations 

for which can be seen in Appendix 2. 

 

• For environmental reasons listed later in section 6, a lower limit LL = 0.3 m
3
/s has been used 

for the stream, below which it is undesirable for the flow to drop.  

 

2.1.2 Statistical analysis  

 

The supply data from the Leadwash River gauging station consists of a daily average flow (m
3
/s) for 

every day between Dec 1956 and Nov 2005. This data was statistically analysed in order to assess the 

ability of the river to meet the demand of the new water treatment plant, and to see how the flow in the 

river is affected by the plant. Graphs have been made for an overview, as seen in Appendix 1. 

 

The statistical analysis has resulted in the conclusion that summer was the season which provided the 

highest probabilities of low flow; hence the results presented below deal with the dataset as a whole 

and the summer season. 

 

Probability of flow falling below demand flow (= 0.110m
3
/s): 

Summer:  0.04% 

All year:  0.04% 

 

Probability of flow falling below environmental minimum (= 0.410m
3
/s): 

Summer:  8.93% 

All Year:  3.72 % 

 

                                                           

1
 Scottish Statutory Instrument 2001, No 207: The Water Supply (Water Quality) (Scotland) 

Regulations 2001, http://www.opsi.gov.uk/legislation/scotland/ssi2001/20010207.htm#sch2, accessed 

7/10/08. 



4 

 

The probability of the flow dropping below demand is well within acceptable limits and so a 24hr 

service reservoir is sufficient. 

 
The probability of the flow dropping below the environmental minimum is less than 10%. This is 

deemed acceptable. 

 

2.2 Raw Water Demand  
 

The new water treatment plant is to replace the existing water supply to the town of North Kilbride, 

population 30 000, and provide for its new development of 4000 homes and supply the village of 

Buzzardland. Water is also required for light industry in the area. Industrial water use may vary 

depending on the type and scale of industry  

 

The total water demand is calculated to be 0.110m3/s. The calculations for this are available in 

Appendix 2. 

 

  

  

 



5 

 

3. TREATMENT PROCESSES  

3.1 Water Quality Standards 

 

The objective of the treatment systems explored below is to produce a final water supply which will 

comply with the conditions and limit values presented in the The Water Supply (Water Quality) 

(Scotland) Regulations 2001
2
.   

 

3.2 Impurities Present in Raw Water Supply 

 

The source of raw water for the proposed works is the Buzzardland Reservoir. As with most water 

sources, the reservoir will contain a number of substances and organisms which, if not removed or 

reduced, will prevent the supply from meeting the applicable quality requirements. The impurities to be 

considered are listed below:   

 

• floating debris (branches, gravel, etc.)  

• suspended solids (causing turbidity)  

• manganese and iron (in solution)  

• bacterial pollution  

• colour  

• tastes  

• odour  

• algae  

 

The relevant standard values are shown in the following table, together with the equivalent values of 

the raw water supply from the Buzzardland Reservoir.   

 

Parameter 
Maximum 

Allowable Value 

Current Maximum of 

Raw Water Supply 

Current Average of 

Raw Water Supply 

Turbidity (NTU) 1 13.3 1.42 

Colour (mg/l Pt/Co) 20 145 17.82 

Iron (µgFe/l) 200 654 179 

Manganese (µgMn/l) 50 80.72 32.6 

pH 6.5 – 9.5 8.9 7.21 

Table 1: Quality standard values and corresponding values of raw water supply 

 

After communication with local authorities in the surrounding area of the Buzzardland Reservoir, it can 

be concluded that taste and odour are also present in the raw water supply. As a result measures must 

also be taken for the removal of these impurities.  

 

See Appendix 3 for an outline of the various processes which were considered for the removal of or 

reduction of such impurities to acceptable levels.  

 

 

                                                           
2
Scottish Statutory Instrument 2001, No 207: The Water Supply (Water Quality) (Scotland) 

Regulations 2001, http://www.opsi.gov.uk/legislation/scotland/ssi2001/20010207.htm#sch2, accessed 

7/10/08. 

 

 

 



6 

 

3.3 Removal of Impurities 

  

Below is a table which summarises the ability of each of the aforementioned to remove particular 

contaminants and impurities. It should be noted that reference has only been made to the impurities that 

are actually present in the raw water supply from the Buzzardland Reservoir - the number of 

contaminants which may be removed by the treatments has not been exhausted. 

     

Process Debris Algae Turbidity Colour Taste Odour Iron Manganese Pathogens 

Screening Y         

Floc Blanket 

Clarification* 
 Y Y Y   Y   

Dissolved Air 

Flotation* 
 Y Y Y   Y   

Rapid Deep 

Bed Filtration 
  Y Y   Y Y**  

Slow Sand 

Filtration 
 Y Y       

Ultrafiltration    Y*      

GAC  Y  Y Y Y    

UV 

Irradiation 
        Y 

Ozonation  Y   Y Y   Y 

Chlorination     Y Y Y*** Y*** Y 
 

   

Y = Yes 

*In conjunction with coagulation and flocculation  

**When used with oxidation and pH adjustment  

***When used as the oxidant before filtration  

 

Table 2: Ability of processes to remove impurities 

   

3.4 Costs and Area Required 

  

An estimate of the required area and consequential cost for each of the treatment processes is shown in 

Appendix 11. The civil, mechanical and land costs are also included, allowing for a comparison of the 

economical and physical demands of the individual treatments.  

   

It should be noted also, that a redundancy factor has been included, to allow for continued service even 

if faults occur in any of the separate processes. With regards to the land required, an estimate of extra 

land needed for mechanical parts, storage etc has been made as a percentage of that required for the 

beds. 

   

3.5 Process Selection 

 

The information in sections 3.3 and 3.4 can be used to draw comparisons and eliminate several 

treatments:  

   

Slow sand filtration:  

Clarifying processes are capable of removing the same contaminants as slow sand filtration as well as 

others, and so it is impractical to use slow sand filtration. Furthermore, the capital cost of slow sand 

filtration is 250% more than either clarification methods. Therefore this process has been discarded.  

   

Ultrafiltration:  

With regards to the water taken from the Buzzardland Reservoir, ultrafiltration would only be effective 

in removing colour. However there are other processes which are capable of removing colour together 

with other contaminants. If the supply contained cryptosporidium or was particularly high in colour, 

then consideration would be given towards ultrafiltration; however this is not the case and so it has 



7 

 

been disregarded.  

   

UV Irradiation:  

UV radiation has the advantage of requiring little area; however its lack of residual effect leaves it 

vulnerable to contamination further downstream. Furthermore, unlike both ozonation and chlorination, 

it doesn't have the ability to remove taste or odour. Consequently this process can be discounted.  

   

It is necessary to eradicate any pathogens which are present in the water supply. After the above 

eliminations, the only remaining treatments which do so are ozonation and chlorination. However as 

with UV irradiation, the use of ozone provides no residual effects and so its decontamination abilities 

are only temporary - the supply is once again vulnerable to contamination downstream. This would 

then impose the use of chlorination to eradicate the reoccurring bacteria; therefore it is practical to use 

chlorination for the sole disinfection of the water.   

   

3.6 Risk Assessment 
 

At this stage a risk assessment is to be carried out on both the mechanical and the chemical aspects of 

the remaining treatments. These can be seen in Appendix 12.  

   

3.7 Sequences of Processes 

 

From the remaining treatments, three combinations have been decided on for the purification of the raw 

water supply from the Buzzardland Reservoir and can be seen in Appendix 3.  Each sequence has the 

capability to treat the water adequately, ensuring it meets the applicable standards. They can each be 

seen below.  

   

To decide upon a final sequence, comparisons are required between floc blanket clarification and 

dissolved air flotation:  

   

• Dissolved air flotation has a lower capital cost but a higher operating cost than floc blanket 

clarification.     

• The area required for the bed for dissolved air flotation is a quarter of that needed by floc 

blanket clarification, resulting in a more compact treatment with less land purchase costs.  

• Floc blanket clarification requires a very high level of control over the flow rate - if the rate is 

too high, the floc blanket could rise to the top and overflow into the clean water. This would 

have a detrimental effect on the performance of downstream treatment units. The flow rate 

is not such a concern for dissolved air flotation.  

• Dissolved air flotation is more susceptible to mechanical failure than floc blanket clarification 

due to the greater number of mechanical parts.  

• Dissolved air flotation is preferable over floc blanket clarification for waters which are high in 

colour and low in turbidity - this is the case for Buzzardland reservoir water.  

   

These reasons lead to the conclusion that dissolved air flotation is the better choice of clarification 

process.   

 

The final consideration is whether or not to use GAC in the treatment of the water supply. Activated 

carbon is an excellent method for removing impurities like taste, colour and odour, all of which are 

present in this supply. However these impurities are removed to the required levels by other process 

units, therefore GAC is not needed. Although GAC is disregarded presently it should be noted that it 

also removes impurities such as algae, organic compounds, algal toxins, total organic carbon (TOC) 

and pesticides. If the water was to become contaminated with these impurities, then GAC would be a 

viable option of removal. 

 

It can therefore be concluded that sequence 2 is the preferable combination of processes.  

    



8 

 

4. TREATMENT WORKS DESIGN 

Refer to Appendix 4.  

 

Figure 7 shows the proposed site for the water treatment works, which will supply Buzzardland 

Village, and North Kilbride including the new development and some light industry. A site 

investigation report has been carried out. The boreholes allowed a set of data on the soil conditions for 

the site to be produced. This data will be used in the next stage of design to finalise the placement of 

structures and to design their foundations. Ideally the works will be situated close to the dam in the 

reservoir and the road already in place. This will keep costs to a minimum.  

 

A summary of the borehole findings can be found in Appendix 4. 

 

The site investigation shows conditions that suggest the area is suitable for construction of the water 

treatment works. It is advised that the area characterised by borehole 4 should not be used for 

construction due to a potential cost increase. 